



CPA SMALL CHAMBER (ASTM D6007-02)

COMPLIANCE TEST REPORT

Small Chamber ID# S14119

April 28, 2014

Mr. Doris Côté
Uniboard Canada Inc.
C.P. 340
Sayabec, QC G0J 3K0

Dear Mr. Côté,

Samples tested were collected as part of the Composite Panel Association Formaldehyde Grademark Program. The following information pertains to this specific test.

Sampled By: Brady Do

Sample Description: Industrial Particleboard Phase 2

Inspection Type: Qualification

Sample Code: E211EF561-563SOY 14

Production Date: 04/04/2014

Standard Code: CCR 93120 Phase 2

Test Result (Average of 3 Tests): 0.00 ppm

Comments: Small chamber test result to be used by client for CARB 93120.3 NAF compliance requirements.

The test result complies with the requirements of the stated standard code. Please contact the CPA with any questions.

Sincerely,

Bill Harrington
Bill Harrington
Director of Laboratory Services

Pg. 1 of 3



CPA SMALL CHAMBER (ASTM D6007-02)

COMPLIANCE TEST REPORT

Small Chamber ID# 14119

Test Sample Manufacturing Data

Manufacturer: Uniboard Canada Inc.
Location: Sayabec, QC
Sample Collection Date: 04/10/14
Plant Witness: Luc Boulianne
Thickness: 19.05 mm
Plant Production Code: PC08241104

Reviewed By: *Bill Harrington*
Approved Signatory



TESTING
Accreditation Number AT-1806

This Test Report in no way constitutes or implies product certification, approval or endorsement by CPA. Any reproduction of this document, by any means, is expressly prohibited unless specific written authorization to reproduce is first obtained from the Composite Panel Association, 19465 Deerfield Ave. Suite 306, Leesburg, VA 20176. Phone (703) 724-1128; Fax (703) 724-1588

Pg. 3 of 3